

Certificate of analysis

Silicones
Lubricants
Additives
Chemicals



Name	KG-781	Batch number	
Quantity	1,00 pcs	Manufacturing date	
Customer name	Korsil Trade LLC	Expiry date	
		Analyse date	
		Item number	
		Customer item nr	
Reference number	SLO-199397	Letter of credit	
Customer reference	Sample request		

Parameter	Test result	Unit	Min. value	Max. value
Appearance <i>Clear to light straw liquid</i>	Pass			
Density at 25 °C	1,066	g/cm ³	1,050	1,090
Refractive index	1,428	-	1,426	1,429
Purity GC	99,100	% area	98,500	100,000

Ambition Flexibility Innovation

JNC Corporation

Shin Otemachi Bldg. 9F, 2-2-1 Otemachi, Chiyoda-ku, Tokyo
100-8105 T +81-3-3243-6760, F +81-3-3243-6960 |